SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI 802.11ax HE20 Partial 52 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4824 35.23 -38.77 74 53.51 31.25 9.63 59.16 | 100 0 P H
802.11ax H
HE20 H
Partial H
52/37 4824 41.87 -32.13 74 60.15 31.25 9.63 59.16 | 100 0 P \%
CHO1 \%
2412MHz Vv
\%
4924 35 -39 74 53.19 31.34 9.65 59.18 | 100 0 P H
802.11ax 7386 40.63 -33.37 74 51.58 36.46 11.74 | 59.15 | 100 0 P H
HE20 H
Partial H
52/40 4924 34.98 -39.02 74 53.17 31.34 9.65 59.18 | 100 0 P \%
CH11 7386 40.85 |-33.15 74 51.8 36.46 | 11.74 | 59.15 | 100 0 P |V
2462MHz Vv
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2382.135 64.38 | -9.62 74 51.57 | 27.81 | 16.15 | 31.15 | 100 | 276 | P | H
2390 48.73 | -5.27 54 35.96 | 27.76 | 16.16 | 31.15 | 100 | 276 | A | H
* 2412 117.57 - - 104.84 | 27.68 | 16.18 | 31.13 | 100 | 276 | P | H
802.11ax | * 2412 107.47 - - 94.74 | 27.68 | 16.18 | 31.13 | 100 | 276 | A | H
HE20 H
Partial H
106/53 2380.98 59.53 | -14.47 74 46.72 | 2781 | 16.15 | 31.15 | 400 | 197 | P | V
CHO1 2389.905 47.52 -6.48 54 34.75 27.76 | 16.16 | 31.15 | 400 | 197 | A | V
2412MHz | « 2412 111.62 - - 98.89 | 27.68 | 16.18 | 31.13 | 400 | 197 | P | V
* 2412 103.42 . - 90.69 | 27.68 | 16.18 | 31.13 | 400 | 197 | A | V
Y
\Y
* 2462 116.53 - - 103.83 | 27.58 | 16.23 | 31.11 | 100 | 283 | P | H
* 2462 107.88 - - 95.18 | 27.58 | 16.23 | 31.11 | 100 | 283 | A | H
2484.92 68.08 | -5.92 74 55.4 2753 | 1625 | 311 | 100 | 283 | P | H
802.11ax 2485.52 52.65 | -1.35 54 39.96 | 2753 | 1626 | 31.1 | 100 | 283 | A | H
HE20 H
Partial H
106/54 * 2462 110.48 - - 97.78 | 2758 | 16.23 | 31.11 | 100 | 168 | P | V
CH11 * 2462 102.07 - - 89.37 2758 | 16.23 | 31.11 | 100 | 168 | A | V
2462MHz 2485.04 63.67 |-10.33 74 50.98 | 27.53 | 1626 | 31.1 | 100 | 168 | P | V
2486.44 48.22 | -5.78 54 3553 | 2753 | 1626 | 31.1 | 100 | 168 | A | V
Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 34.1 -39.9 74 52.38 31.25 9.63 59.16 | 100 0 P H
802.11ax H
HE20 H
Partial H
106/53 4824 35.34 -38.66 74 53.62 31.25 9.63 59.16 | 100 0 P \%
CHO1 \%
2412MHz Vv
\%
4924 34.77 -39.23 74 52.96 31.34 9.65 59.18 | 100 0 P H
802.11ax 7386 41.25 -32.75 74 52.2 36.46 11.74 | 59.15 | 100 0 P H
HE20 H
Partial H
106/54 4924 34.96 -39.04 74 53.15 31.34 9.65 59.18 | 100 0 P \%
CH11 7386 4132 |-32.68 74 52.27 | 36.46 | 11.74 | 59.15 | 100 0 P |V
2462MHz Vv
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2387.86 70.36 -3.64 74 57.59 27.77 16.15 31.15 100 268 P H
2389.39 52.8 -1.2 54 40.03 27.76 16.16 31.15 100 268 A H
* 2422 112.41 - - 99.7 27.64 16.2 31.13 100 268 P H
* 2422 103.4 - - 90.68 27.65 16.2 31.13 100 268 A H
802.11ax 2484.07 61.61 -12.39 74 48.93 27.53 16.25 311 100 268 P H
HE40 Full 2483.62 46.44 -7.56 54 33.76 27.53 16.25 311 100 268 A H
CHO03 2387.69 66.66 -7.34 74 53.89 27.77 16.15 | 31.15 108 89 P \%
2422MHz 2389.9 49.74 | -4.26 54 36.97 | 27.76 | 16.16 | 31.15 | 108 | 89 AV
* 2422 106.7 - - 93.98 27.66 16.19 31.13 108 89 P \%
* 2422 97.8 - - 85.08 27.66 16.19 | 31.13 108 89 A \%
2484.07 56.58 -17.42 74 43.9 27.53 16.25 311 108 89 P \%
2483.53 44.32 -9.68 54 31.64 27.53 16.25 311 108 89 A \%
2387.69 63.98 -10.02 74 51.21 27.77 16.15 | 31.15 100 266 P H
2389.05 49.27 -4.73 54 36.49 27.77 16.16 31.15 100 266 A H
* 2437 111.9 - - 99.18 27.63 16.21 31.12 100 266 P H
* 2437 103.58 - - 90.86 27.63 16.21 31.12 100 266 A H
802.11ax 2486.77 65.83 -8.17 74 53.14 27.53 16.26 311 100 266 P H
HE40 Full 2483.53 51 -3 54 38.32 27.53 16.25 311 100 266 A H
CH 06 2389.05 59.69 -14.31 74 46.91 27.77 16.16 31.15 108 89 P Vv
2437MHz 2388.2 46.88 | -7.12 54 34.11 27.77 | 16.15 | 31.15 | 108 | 89 AV
* 2437 108.02 - - 95.3 27.63 16.21 31.12 108 89 P Vv
* 2437 97.78 - - 85.06 27.63 16.21 31.12 108 89 A \%
2483.71 59.94 -14.06 74 47.26 27.53 16.25 311 108 89 P \%
2483.53 46.43 -71.57 54 33.75 27.53 16.25 31.1 108 89 A \%
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2389.73 57.87 -16.13 74 45.1 27.76 16.16 31.15 100 273 P H
2385.31 44.43 -9.57 54 31.64 27.79 16.15 31.15 100 273 A H
* 2452 109.12 - - 96.41 27.6 16.22 | 31.11 | 100 | 273 P H
* 2452 99.03 - - 86.32 27.6 16.22 31.11 100 273 A H
802.11ax 2483.89 66.43 | -7.57 74 5375 | 2753 | 1625 | 311 | 100 | 273 | P | H
HE40 Full 2486.05 49.49 -4.51 54 36.8 27.53 16.26 311 100 273 A H
CH9 2317.99 54.26 -19.74 74 41.32 28.06 16.06 31.18 100 164 P \%
2452MHz 2313.91 44.08 | -9.92 54 31.13 | 28.07 | 16.06 | 31.18 | 100 | 164 | A | V
* 2452 102.83 - - 90.12 27.6 16.22 31.11 100 164 P \%
* 2452 93.26 - - 80.55 27.6 16.22 | 31.11 | 100 | 164 A |V
2484.34 62.01 -11.99 74 49.33 27.53 16.25 311 100 164 P \%
2483.53 46.52 -7.48 54 33.84 27.53 16.25 311 100 164 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 36.28 -37.72 74 54.53 31.29 9.63 59.17 100 0 P H
7266 41.47 -32.53 74 52.5 36.5 11.66 59.19 100 0 P H
802.11ax H
HE40 Full H
CHO03 4844 35.89 -38.11 74 54.14 31.29 9.63 59.17 100 0 P \%
2422MHz 7266 4163 |-32.37 74 52.66 36.5 11.66 | 59.19 | 100 0 P |V
\%
\%
4874 35.29 -38.71 74 53.57 31.25 9.64 59.17 100 0 P H
7311 41.46 -32.54 74 52.43 36.52 11.69 59.18 100 0 P H
802.11ax H
HE40 Full H
CH 06 4874 36.3 -37.7 74 54.58 31.25 9.64 59.17 100 0 P \%
2437MHz 7311 41.6 -32.4 74 5257 | 36.52 | 11.69 | 59.18 | 100 0 P |V
Vv
\%
4904 35.67 -38.33 74 53.99 31.22 9.64 59.18 100 0 P H
7356 41.11 -32.89 74 51.97 36.58 11.72 59.16 100 0 P H
802.11ax H
HE40 Full H
CH9 4904 36.38 -37.62 74 54.7 31.22 9.64 59.18 100 0 P \%
2452MHz 7356 40.7 -33.3 74 5156 | 36.58 | 11.72 | 59.16 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2387.595 64.1 9.9 74 51.33 | 27.77 | 16.15 | 31.15 | 100 | 269 | P | H
2387.28 52.06 | -1.94 54 39.28 | 27.78 | 16.15 | 31.15 | 100 | 269 | A | H
* 2422 109.64 - - 96.92 | 27.66 | 16.19 | 31.13 | 100 | 269 | P | H
802.11ax | * 2422 102.41 - - 89.69 | 27.66 | 16.19 | 31.13 | 100 | 269 | A | H
HE40 2483.55 55.93 | -18.07 74 4325 | 2753 | 1625 | 311 | 100 | 269 | P | H
Partial 2483.55 47.1 -6.9 54 3442 | 2753 | 1625 | 31.1 | 100 | 269 | A | H
242/61 2389.59 56.74 |-17.26 74 4397 | 2776 | 16.16 | 31.15 | 400 | 196 | P | V
CHO03 2385.495 47.71 -6.29 54 34.92 27.79 | 16.15 | 31.15 | 400 | 196 | A | V
2422MHz | « 2422 103.75 - - 91.03 | 2766 | 16.19 | 31.13 | 400 | 196 | P | V
* 2422 97.13 . - 84.41 | 2766 | 16.19 | 31.13 | 400 | 196 | A | V
2497.27 54.38 |-19.62 74 4169 | 2751 | 16.27 | 31.09 | 400 | 196 | P | V
2483.83 46.59 | -7.41 54 3391 | 2753 | 1625 | 31.1 | 400 | 196 | A | V
2389.94 56.26 | -17.74 74 4349 | 27.76 | 16.16 | 31.15 | 100 | 287 | P | H
2388.96 47.16 | -6.84 54 3438 | 27.77 | 16.16 | 31.15 | 100 | 287 | A | H
* 2452 110.57 - - 97.86 27.6 16.22 | 31.11 | 100 | 287 | P | H
802.11ax | * 2452 100.98 - - 88.27 27.6 16.22 | 31.11 | 100 | 287 | A | H
HE40 2483.68 63.4 -10.6 74 50.72 | 2753 | 1625 | 31.1 | 100 | 287 | P | H
Partial 2486.52 52.39 | -1.61 54 39.7 2753 | 16.26 | 31.1 | 100 | 287 | A | H
242/62 2370.76 54.91 |-19.09 74 42.05 | 27.88 | 16.13 | 31.15 | 100 | 168 | P | V
CH 09 2331.98 47.25 -6.75 54 34.3 28.04 | 16.08 | 31.17 | 100 | 168 | A | V
2452MHz | « 2452 101.59 - - 88.88 27.6 16.22 | 31.11 | 100 | 168 | P | V
* 2452 94.36 - - 81.65 27.6 16.22 | 31.11 | 100 | 168 | A | V
2484.12 57.18 |-16.82 74 445 2753 | 1625 | 311 | 100 | 168 | P | V
2484.16 48.35 | -5.65 54 35.67 | 2753 | 1625 | 31.1 | 100 | 168 | A | V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4844 34.81 -39.19 74 53.06 31.29 9.63 59.17 100 0 P H
802.11ax 7266 41.17 -32.83 74 52.2 36.5 11.66 59.19 100 0 P H
HE40 H
Partial H
242/61 4844 34.82 -39.18 74 53.07 31.29 9.63 59.17 100 0 P \
CHO03 7266 41.84 |-32.16 74 52.87 36.5 11.66 | 59.19 | 100 0 P |V
2422MHz Vv
\Y
4904 36.2 -37.8 74 54,52 31.22 9.64 59.18 100 0 P H
802.11ax 7356 41.43 -32.57 74 52.29 36.58 11.72 59.16 100 0 P H
HE40 H
Partial H
242/62 4904 35.55 -38.45 74 53.87 31.22 9.64 59.18 100 0 P \Y
CHO09 7356 42,05 |-31.95 74 52.91 36.58 11.72 | 59.16 | 100 0 P |V
2452MHz Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C2-16 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

Appendix D. Radiated Spurious Emission Plots

Temperature : 24.2~25.1°C
Test Engineer : Leo Li, Mancy Chou and Bigshow Wang
Relative Humidity : 56~64%
Note symbol
-L Low channel location
-R High channel location
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. FROD1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Fundamental

A @BuVim) Date: 20191230

1200)
1100)

Site

310 2520, 2540, 2360. 2580, 2400, 215
Frequency (MH2)

:03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (a8 Date: 20191230

PERK 74

300
200)
100]
000 300 4500 4700 1900, 2100, 2300, 2600. 2700,
Frequency (MHz)
Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Detector :Peak Detector Peak
Peak

s0d

1000 J/‘" 1000}

o /

a0 -

s y

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
RBVLOGH 00T VB3 000kH W s ABVELo00 000k e ootk SuALTe

Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Vertical

Fundamental

A (@BuVim)

Date: 20191230

Avg.

evel (dBuvim) Date: 20191230
1300 1300
1200 1200) .
1109 e ol
1000 1000
509 904
700 il 700
500 , 60 = e
50 it SR g
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Pea k Detector +Peak Detector Peak
A (@Buvim) Date: 2010.42.30 evel (BuVim) Date: 20191230
1300 1300
1200 1200
1109 o) i
1000 1000
509 904
500 a0
700 709
m = :
500 — s0q] — -
400 P e e e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2400 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

1 (¢Buvim) Date: 2019.12.30 evel (@Buvim) Date: 2019.4230
1300 1300
1200 1200
1109 ol
1000 /M\\ 1004)
509 \ 904
300 80 T
|
500 . 60
st 4 0.0 el s M
400 400
300 300
209 200
109 100
3102320, 240 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
p k Detector +Peak Detector Peak
A (@Buvim) Date: 2019.42.30 evel (dBuvim) Date: 2019.1230
1300 1300
1200 1200
1109 o)
1000 /f“f\ 1000
509 904
by IR
500 504 S ——r—"
400 B e e
309 304
200 200
109 100
07320, a0, 50, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
A Detector +Peak Detector Peak
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Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

Dates 20191230

1300
1200
1100
100.0) EEN

s00) AN

209 PEAK_BE 74
700

600

[

s00)

100

300

200

100

TR 750, 750, s 70, 750 7500
Froquency (H:)
site £ 03CHIS-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector :Peak L ft b | k
Dates2010.12.30

1300

1200

1100

100.0| f mla

s00)

w00 \\

700 \

w0 \

s00) s

100

300

200

100

TR 750, 750, P 7, 750 00
Froquency (H:)
site £ 03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 20191230 evel (@BuVim)

Date: 20191230

o \ w00 a7
70.0] 4 700
60.0| ! 60.0|
- v \ et e
509 O B A
P 1
209 200
209 209
109 10q
T - ST Sy T o0 TG e, Ton oo, Zioe e B0 7030
Froauency i Freaiency (k)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peak Detector Peak
s wm) vate 20101230 . et 20101230
1309 1300
1209 1200
o - o
904 \ 909
80.0) \ 80.0)
09 700
P L w0q
509 T —A 500 S ——
s T L
209 | 300
209 209
109 10q
T - ST Sy a7 oo TG T, TR oo 7 B B %Sm0
Freauency e Feaiency (k)
Site : 03CH15-HY Site. :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector Peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-6 of 50
FAX : 886-3-328-4978



samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

Avg.

P
by
-
209 \ PEAK_BE 74
ws
m—
o
ey

st oschiHY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL

ROWT000000KH2 VOWS0R0000Ks 2 SWT-Auto

P k Detector : Peak L ft bl k
P
ool el
1000 A
90.0) \
700 \
ws
Vo
g
oy

st o3chiHY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 20191230 evel (@BuVim) Date: 20191230
1300) 1300
1200) 1200
109 g
1000) = 1000
900 A N 900
00 IPEAK_BE 74| 809 PERK 74|

70.0 \ 70,0/
«s |
e J

500 5000 b
400) 400
300 300]
209 200)
109 100
450 2463.2465.2467.2469.2471 a1 469.7491.2493. 2495247, 2500 000 300, 1500 1700, 1%00 2100 2300 2600.  Z700. 3000
Frequency (Miz) Frequency (MHz)
Site +03CHIS-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
P k Detector +Peak Detector Peak
A (@BuVim) Date: 20191230 evel @BuVim) Date: 20191230
1300) 1300
1200) 1200
10 0|

700 700)
600 AVG_BE_54] 609 VG 54

509 R = v 500

400) 40, e T

300 300]

209 200)

109 100

450 2463.2465.2467.2469.2471 T 4912493495247, 2500 000 300, 1500 4700, 1s00. 2100 2300 2600. 2700, 3000
Froquency (MHz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto +RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak Detector peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-8 of 50
FAX : 886-3-328-4978



samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Vertical Fundamental

o bae 0191230 vt @saum) et 2191230
1300 1300
1200 1200
wogl ). o)
-
100 > 1000]
90.0 \\ 90.0|
800 IPEAK_BE 74 8091 PEAK_74]
700 \V 700
o i ’ o0
N A S Arwrave e e m——
509 500t S
ad and
309 300
200 200
109 100
v A3 265 24T AT = e D N R ™ T e
Freasency i eaiency oy
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000KHz VBW:3000.000KH? SWT:Auto
P k Detector : Peak Detector Peak
— vate: 018.1230 J— et 2194230
1309 1300
1209 1200

o4 \ 700
P wg

500 e 504 — ————
SRS S
400 40 =
300 304
200 200
100 100
460 24632465, 2467 2459 2471 o, 457.2493.2455.2497. 2500 G0 00 100 00 900 Zi00 2300 200 2100, 3000
Froquency (Hiz) Froquency (MHa)
site +03CHIS-HY site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-9 of 50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Fundamental

) @Bwvim) Date: 20181228 ol 0B Dote: 20191228
1300 1304
1200 1200)
1109 1100
VAV
1000 FN 1004)
a0 904
209 s0g) PERK 74
700) = 704
-
500) v 600
STV | | S e
500 [P, S PRI TS S
400 400
300 304
200 204
100 100
510 7 7340 7300 7390 7400 15 00 00 500 700 1900, 700 700 7500 7700 0
Frequency (WHz) Frequency (HHz)
site +03CHIS-HY site 03CHI5-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
p K Detector +Peak Detector Peak
€eal Setting 17 Seting 7
) @Buvim) Date: 20191228 el (@Buvim) Date: 20191228
1300 1300)
1200 1200)
1109 1100 ;
1000 — 1004)
s00 \ 900
s00) 500
700) 704
509 600 yr )
500 i 500
O s L
100 P e e
300 304
200 204
100 100
50 2320 7540 7360, 700, 2400, 15 00 00 500 1700 1900 700 7300 2500 2700 3000
Frequency (WHI) Frequency (HHz)
site £ 03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
A Detector +Peak Detector +Peak
Vg . Setting 17 Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

) @Buvim) Date: 20191228 evel (Buvim) Date: 20191228
1300 1304
1200 1200)
1100 S 1100
1000 1004)
500 J 904
700 — 700 r {
500 604 \
~.~//r apasspiriis] | bk oo niress
50l [ O S PV A "
400 400
300 300
200 200
100 104
S0 2o, a0 700, 0. 7400 215 G0 00 100 700 900 Zi00 2300 200 200, 000
Frequency (HH:) Frequency (M)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
P k Detector :Peak Detector Peak
€ea Setting 7 Setting 17
) @Buvim) Date: 2019.12.28 evel (Buvim) Date: 20191228
1300 1304)
1200 1200)
1100 1100
1000 avs 1000
s00 904
s09) 800
700 700
509 A// 604 )
50 = 504 T
[ — -
400 e B
300 304
200 200
100 100
S0 2o, =Ty 760, =Ty 700 15 G0 00 100 00 900 Zi00 2300 200 2100, 000
Frequency (HH:) Froquency (MHa)
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
A Detector :Peak Detector Peak
vg. g sing o

TEL : 886-3-327-3456 Page Number : D1-11 of 50
FAX : 886-3-328-4978



samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 20191228 evel (@BuVim) Date: 20191228

%09 ! s0q
w00 s00 f .
700 A\/ 700] \

P }

s00)
o/ IS Y|
500 Y S
400) 400
300 300]
209 200)
109 100
3102320, 2340 2360, 2380, 2400, 2420, 2440, 2450 000 300, 1500, 1700 1%00 2100 2300 2600. 2700, 3000
Frequency (Hz) Frequency (MHz)
Site +03CHIS-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
P k Detector +Peak Detector Peak
A (@BuVim) Date: 20191228 evel @BuVim) Date: 20191228
1300) 1300
1200) 1200
10 0|

100.0| /\/\ 100.0|

a0l - /J o0l | ]
509 - A 500 —

e
400) 400
300 300]
209 200)
109 100
3102320, 2340, 2360, 2380, 2200, 2420, 2440, 2450 000 300, 1500, 4700, 1s00. 2100 2300 2600. 2700, 3000
Froquency (1Hz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
Detector :Peak Detector peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-12 of 50
FAX : 886-3-328-4978



samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

-
mnn\fﬂ\/w\/\
800 PEAK_BE_74,
“ v
50.0| ok
-
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
PR S TSm0 s 2o vORTZONTAL
Peak e Left blank
1000 NN A
o AVAVANYA \
70.0( \
500 AN
w00 AVENY
-
Conditic : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 20191228 evel (@BuVim) Date: 20191228

100 - 100
1000 1004 \

%00 / 90.0|
w00 A - J -
700 2 700] l
600 o0d

- o | | \P—————

500 50,0 s A A S
oy
ey ) ey i
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
RBW-I000.000K+2 VBWE3000.00KHz SWTAuto REW-I000.000KH2 VBW:3000000KHz SWT-Auto

P e a k Detector : Peak Detector Peak

o VA

80.0 \ 80.0|

e - / e

s0d Y "y B}

S P S ¥ S ———
400 40,0
300 300]
209 200)
109 100

3102320, 2340, 2360, 2380, 2200, 2420, 2440, 2450 000 300, 1500, 4700, 1s00. 2100 2300 2600. 2700, 3000

Froquency (1Hz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Detector :Peak Detector peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-14 of 50
FAX : 886-3-328-4978



samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

Date: 20191228

1300
1200
1109
1000
509
500
700

500
400)

209
109

M

ey,

PEAK_BE 74

s

Sit

430 2440, 250, 2460, 0.
Frequency (Hz)

+03CHIS-HY

ite
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

2480,

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

2490, 250

Left Blank

Avg.

Date: 20191228

NN

Ve

\/\’”‘\vﬁ

430 2840, 250, 260, 2470,
Froquency (1Hz)
+03CHI5-HY

ondition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

2a80.

2490, 2500

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Fundamental

) aBovim) Date: 20191228 vl (@muvim) Date: 2019.4228
1300 1300
1200 1200
100 o)
o~
Y N 1004)
oy s0q]
9 PEAK_BE 74 a0 PEAK 73]
700 T 70
m Vs 7
e tntan] L. -
50 S VY PSP B PR I i
109 404
209 200
200 209
100 10
O TS TG T 7 18524912483 24952457, 2500 oo ™o 10 oo 1o 2oL B0e 2500 2700 e
Freauency (i) Freauency (WHi)
site £03CHI5-HY site 03CHIS-HY
Condition :PEAK_BE_74 3m 91200_15_1620 HORTZONTAL Condition PEAK_74 3m 91200_15_1620 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector  :Peak Detector Peak
ea Setting 7 Setting 7
) @Bovim) Date: 20191228 o Date: 2019.1228
1300 1300
1200 1200
100 o)
LAV AR 1004
%09 \ a0
a0 504
109 700
™
6o e BE S c0g ]
500 S 504 e
109 B i B B R
209 200
200 20
100 10
60 24652465 246T TS 7] AT SHE TS 2500 oo o0 f0 oo 1o oL B06 200 2700 e
Freauency (i) Frequency (Hi)
site £03CHI5-HY Site +03CHISHY
Condition  : AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 91200_15_1620 HORTZONTAL
 RBW:1000.000KHz VBW:1000KHz SWT:Auto  RBWE1000.000KHz VBW:L000KHz SWT:Auto
A vetector  :Peak Detector Peak
vg. g singm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
1+2 Vertical Fundamental
oo
-
09 -\\N/ PEAK_BE 74 809 PEAIC 74|
L
500 NA“M s04) e
50.0| perepiege] SU-UMWMWMN
s
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
RO T00G000R 1 VoW 3B 00HE ST At RO To00 000k VoW SO 000k STt
Detector : Peak Detector Peak
k i
Pe a Setting 117 Sefting 17
100.0p 100.0|
70.0( T 70.0|
600 \ AVG_BE 54| 600 i AVG 54
509 — 504 e i
40.0) An.n»va—/'lw""_‘—‘/
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
RO SOORs B0kt ST RovT000000 VoI 0061 ST Asto
Detector : Peak Detector Peak
Avg. sitng seng 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. FROD1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

1 (0B

Avg.

o
100 /' 1004
"
209 s PERK 74
s i ) —
500] O
Site 1 03CH15-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector :Peak Detector Peak
o
-
oy oy —
40.0| 400}
-
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
T T T
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 20191231 evel (@BuVim) Date: 20191231
1300) 1300
1200) 1200
109 g

1000) el 1000
900 900 ‘

809 809 PERK 74|
709 T 700] i
s00) yWEL s00)

P [ ———

e b
500 0.0tk s
400) 400
300 300]
209 200)
109 100
310 2320, 240, 2360, 280, 2400, 215 000 300, 1500, 1700, 1s00 2100 2300, 2600. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site +03CHIS-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector +Peak Detector Peak
A (@BuVim) Date: 20191231 evel @BuVim) Date: 20191231
1300) 1300
1200) 1200
10 0|
1000) = 1000
s00) - 504
s00) s00)
700 700)
600 609 VG 54
500 - s00] T —
400) 00—
300 300]
209 200)
109 100
310 2320, 240, 2360, 2380, 2400, 215 000 300, 1500 700, 1s00. 2100 2300 2600. 2700, 3000
Froquency (Hz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto +RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector :Peak Detector peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-19 of 50
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samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

o e 2010 1231 —— bats 010 1231
1300 1300
1200 1200
o o)
S
1009 [~ 1000
s00) \ 509
s 509 ek
700 700
a0l il o0l 1
n S m—r—
500 ot R OSSP
ad and
309 300
200 200
109 100
Somm e memwm aw w7 7 D N R ™ T e
Froauency i Freaiency (k)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWTiAuto REW-1000 000KHz VBW:3000.000KFHz SWT:Auto
P k Detector : Peak Detector Peak
— et 20101231 J— vats 20101231
1309 1300
1209 1200
o o)

e a |

i ]
500) / 500 Saks

400) I e St
300 300]
209 200)
109 100
3102320, 2340, 2360, 2380, 2200, 2420, 2440, 2450 000 300, 1500, 4700, 1s00. 2100 2300 2600. 2700, 3000
Froquency (1Hz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto +RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector :Peak Detector peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-20 of 50
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samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 20181231
1300
1200
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w09 PEAK BE 74
709 M
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Condition  :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
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Avg.

Date: 2019.4231
1300
1200

1109
1000y

509 \

500 |

700 \

500 o

500 e

400

309

200

109

430 2440 2050, 2460, 2470, 2080, 2% 20
Froquency (Hie)
site +03CHI5HY
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Left blank
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WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Vertical Fundamental
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Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto +RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Detector :Peak Detector peak

Avg.
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Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

Date: 20191231
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Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
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Left Blank

Avg.

Date: 20191231

430 2840, 250, 260, 2470, 2a80.
Froquency (1Hz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

2490, 2500

Left Blank
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WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz
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Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
= k Detector +Peak Detector peak
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A (dBuVim) Date: 20191231 evel (dBuvim) Date: 20191231
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0300KHz SWT:Auto
A Detector +Peak Detector Peak
vg. g g

TEL : 886-3-327-3456 Page Number : D1-24 of 50
FAX : 886-3-328-4978



samonias. FCC RADIOTEST REPORT Report No. : FR9D1825-01C

WIH 2.4GHz 2400~2483.5MHz Fundamental @ 3m
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Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
= k Detector +Peak Detector Peak
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A Detector +Peak Detector Peak
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Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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1+2
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Report No

. FROD1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2 Vertical Fundamental
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Horizontal
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Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector : Peak Detector Peak
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Report No. : FR9D1825-01C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11n HT40 CHO6 2437MHz - R

1+2 Horizontal Fundamental
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s
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Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2
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Fundamental
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Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector :Peak Detector Peak
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Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector :Peak

Detector peak
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WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11n HT40 CHO6 2437MHz - R
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Left blank
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WIHA 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO9 2452MHz - L
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WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200101 el dBu Date: 20200101
1309 1300]
1209 1200
1109 100
1009 100.0]
90| 900
800 PEAK 74| e00) PERK 74
00 700
600 VG 54] 600 AVG 5
500) s0.0f
400 1 00
300) 300
200) 200)
100) 100
000 4000 6000, 6000, 10000, 12000. 14000 16000 18000. 20000. 22000. 250 000 4000 6000, 8000 10000, 12000, 14000. 16000, 18000. 70000 22000. 25000
Frequency (MHz) Frequency (MHz)
Site +03CHIS-HY Site 03CHI5-HY
Conditi +PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200101

1300
1200
1109
1000
509
300
700

500
400)

209

PERK 74

VG 54

109

Site

Condition
Detector

4000 6000, 8000, 10000, 121

00, 14000 16000, 18000, 20000. 22000 25000
y ()

0
Frequency (MHz)

5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

Date: 2020.01.01

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

Site

Condition
Detector

4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200101

1300
1200
1109
1000
509
300
700

500
400)

209

PERK 74

VG 54

109

Site

Condition
Detector

4000 6000, 8000, 10000, 121

00, 14000 16000, 18000, 20000. 22000 25000
y ()

0
Frequency (MHz)

5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

Date: 2020.01.01

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

Site

Condition
Detector

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200101

PERK 74

AVG 54

4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000 22000. 2501
Frequency (MHz)
:03CHIS-HY.
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

Date: 20200101

1300
1200
o
1000
90
50

PERK 74

700
60|

504
40
300
200

100]

000 4000 G000. 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000
Frequency (MHz)

Site 03CHI5-HY

Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Defector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200101

1300
1200
1109
1000
509
300
700

500
400)

209

PERK 74

VG 54

109

Site

Condition
Detector

4000 6000, 8000, 10000, 121

00, 14000 16000, 18000, 20000. 22000 25000
y ()

0
Frequency (MHz)

5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

Date: 2020.01.01

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

Site

Condition
Detector

4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200101

1300
1200
1109
1000
509
300
700

500
400)

209

PERK 74

VG 54

109

Site

Condition
Detector

4000 6000, 8000, 10000, 121

00, 14000 16000, 18000, 20000. 22000 25000
y ()

0
Frequency (MHz)

5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

Date: 2020.01.01

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

Site

Condition
Detector

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

2.4G

Hz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Avg.

Date: 2020.01.02 ol 0B Date: 20200102
1300
1200)
09
1000)
90|
PeA 7l 809 PERK 74
70|
A6 54 o0l VG 5
500
400
300
20|
00|
4000 6000, 8000, 10000 1200014000 16000 18000, 20000, 22000 250 000 4000 G000 G000 10000 12000, 14000 15000, 16000 20000 22000, 25000
Frequency (WHz) Frequency (WHz)
site 03CHI5-HY
+PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
P ea k Deftector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200101

1300
1200
1109
1000
509
300

PERK 74

709

VG 54

500
400)

209

109

Site

Condition
Detector

4000 6000, 8000, 10000, 121

00, 14000 16000, 18000, 20000. 22000 25000
y ()

0
Frequency (MHz)

5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

Date: 2020.01.01

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

Site

Condition
Detector

4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020.01.02

1300
1200
1109
1000
509
300

PERK 74

709

VG 54

500
400)

209

109

Site

Condition
Detector

4000 6000, 8000, 10000, 121

00, 14000 16000, 18000, 20000. 22000 25000
y ()

0
Frequency (MHz)

5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

1300
1200
ol
1000
904
80

700]
s00)

504
400
300
200

100

Site

Condition
Detector

4000, 6000, 8000, 10000, 12000 14000 16000. 18000, 20000. 22000.
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




samonias. FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200102 el (a8 Date: 20200102
1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK 74 809 PERK 74
700) 700
600 AVG 54 609 VG5
500 s00]
2

400) i 400
300 300
200 200)
100 100]

000 4000. 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000

Frequency (MHz) Frequency (MHz)

Site :03CHIS-HY. Site 03CHI5-HY
Condit +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Defector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020.01.02

1300
1200
1109
1000
509
300

PERK 74

709

VG 54

500
400)

209

109

Site

Condition
Detector

4000 6000, 8000, 10000, 121

00, 14000 16000, 18000, 20000. 22000 25000
y ()

0
Frequency (MHz)

5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

1300
1200
ol
1000
904
80

700]
s00)

504
400
300
200

100

Site

Condition
Detector

4000, 6000, 8000, 10000, 12000 14000 16000. 18000, 20000. 22000.
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIOTEST REPORT

Report No.

: FROD1825-01C

WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2020.01.02

1300
1200
1109
1000
509
300

PERK 74

709

VG 54

500
400)

209
109

000

Site
Condition
Detector

4000 6000, 8000, 10000, 121
Fr

000, 14000. 16000 18000 20000 22000 25000
requency (MHz)

)
+03CHIS-HY

+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

evel @Buvim)

Date: 2020.01.02

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

000

Site
Condition
Detector

4000, 6000, 8000, 10000, 12000 14000 16000. 18000, 20000. 22000.
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR9D1825-01C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIH

2.4GHz 2400~2483.5MHz

ANT

802.11g LF

1+2

Horizontal

Vertica

QP/
Peak

Date: 20200108

Date: 20200108 el

73 7
aas ousl
o2 o2
st - st -
st — Y r
, ‘
00— : 0g—1 .
343 e - 343 7 z g e
20 h 4 i 284 h P s st
29) - Wﬁ"wf | 224 Ly M’”
s w,ﬂ LY { 14 Wﬂw VA |
14 4 |
51 i s 1

T S R S T S R

freaquency (1) requency (W)

Site 1 03CH15-HY Site 03CH15-HY
Condition : QP 3m BILO6_15_41912 HORIZONTAL Conditi QP 3m BILO6_15_41912 VERTICAL
Detector : Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Fundamental

el (9B

Date: 20191220

Avg.

ol B oates 20101220
1304 1304
1204 1200 4
109 [ 10
100 100
204 / s00) i veak 7a
704 704
s04) M s04) =
50,0 SnvuwMWWMMWMWW’
100 100
s0q 304
204 204
10d 10
S0 7 740 3 T o s L R T N~ ™ T 5000
Frequoncy () Freuoncy (Wie)
Site. 03CHI5-HY Site 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector Peak Detector : Peak
e aBvm) oates 20191220 i B oates 20191220
1304 1304
1204 1204
109 10 .
1000] — 1000]
s0d s0d
s0d 204 |
s0d ; s0d e
s0d —— s0d g i
10 Py -
30d 304
204 204
10d 10
S0 7 740 D T o s oo a0 a0 oo Tato2io0 20 00, 7700 5000
reauency () Freauency (Whe)
site 03CHI5HY site o3cHISHY
Condition AVG_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KH2 VBW:0300KHz SWT:Auto RBW:1000.000KHz VBW0.300KHz SWT:Auto
Detector Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-1 of 59



ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Vertical Fundamental

— b 210 1228 — o010 1228

104 104

104 104 .

100 00

004 1004

s0g %0g

809 209 PEAK 74

700 ; 700

P P o
. s PRV | W s s

s 500 i b b

P o

200 500

00 00

e 109

S0 e =0 o oo aits N e e e Y

e i Hruency e

site 030K HY site 03CHI-HY

Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition :PEAK_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Detector :Peak Detector :Peak

) (@BuVim) Date: 20191229 ) (@BuVim) Date: 20191220
1300 1300

1200 1200

02| 00|

1000 1000

900 900

800 s00)

700] 700)

609 609 A 54
s00] [ 500] o —

400 400}

300] 300|

200 200

100] 100]

310 2520, 240, 2360, 2380, 2400, 215 000 300 1500, 700 1900 2100 2300 2500, 2700, 3000
Froquency (MHz) Frequency (1Hz)
Site +03CHIS-HY Sit +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Detector :Peak Detector :Peak

Avg.

TEL : 886-3-327-3456 Page Number : D2-2 of 59
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz - L

1+2 Horizontal Fundamental

A @Buvim) Date: 20101229 A @Buvim) Date: 20191229
1300 1300
1200 1200 1
o w 1o
1000 1000
90| 90|
09 09 PEAK 74
704 700
s00f s00f ,«‘
504 50,0 et s A S
400 400
300 300
200 200f
100 100
02320, 7340, 780, Za00. . 2440, 2 000 TI00. 1500 700 1900 2100 2300 2600, 2700, 000
Frequency (Hie) Frequency (ie)
site +03CHI5HY site +03CHI5HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL

Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Detector :Peak Detector :Peak

e bae 20101220 s m) b 20101220
104 104
104 104
10 0o
1004 1004
s0g %0g
w00 w00
700 700
P 4 P

o 1 A 54

s00] . o 500] 7 = —
400 a0} ———————————
300] 300|
200 200
100] 100]
3102320, 340 2360, 2380, 2200, 2420, 2440, 24 000 300 1500, 700 1900 2100 2300 2500, 2700, 3000
Froquency (1Hz) Frequency (1Hz)
Site +03CHIS-HY Sit +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition V6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector :Peak Detector :Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-3 of 59



ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

) (@Buvim)

Date: 20191229

00 gt

\
\

WW«»WMMM
et

PEAK_BE 74|

7

430

Site
Condition

Detector

2840, 2450, 260, 0. 2a80.
Froquency (1Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

2490, 250

Left blank

Avg.

) (@BuVim)

Date: 20191229

1300
1200
02|

«on.o\ﬁ/—'—ﬁ\
900

800
700]
s00f >
el AVG_BE_54]
s00] ik
400
300]
200
100]
430 2840, 2450, 260, 2470, 2a80. 290, 250
Froquency (Hz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector :Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR9D1825-01C

A @Buvim) ) (@Buvim) Date: 20191229
1300 1300|
1200| 1200|
109 1109 !
1000 1000|
50| 50|
b b PEAICTA|
70| 700|
s 50 {
N a T s St i
500 N
400 400
300| 300|
200| 200|
100] 100]
507320, =Ty 360 700, 2400, 000 100 1500 1700 1900 2100 2300 2500 2700 3000
Froquency (Hr) Froquency (HHz)
site 103CHI5-HY site 103CHI5-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Derector +Peak
A @Buvim) A (@Buvim) Date:2010-12.20
1300 1300
1200| 1200|
1100 1100
1000 1000|
s00| 50|
80 300
700| 700|
o) o) ]
500 50| 1 —
N Do | =
400 A0
300| 300|
200| 200|
100] 100]
5107320, =Ty 2360 700, 2400, 000 100 1500 1700 1900 2100 2300 2500 2700 3000
Froquency (HHr) Froquency (HHe)
site 103CHI5-HY 103CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto
AVg Detector +Peak Derector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-5 of 59



ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz - R

1+2 Vertical Fundamental

) (@Buvim) Date: 20191229

w0
st
g
tong] sty
904 \
w04

PEAK_BE 74|
70|

M’"M
500 LT
50.0/ M)M'“W
100

300]
200
100]

430 2840, 2450, 260, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) (@BuVim) Date: 20191229

1300
1200
04|
1000

Qn.o\’\\
L

s00f

R AVG_BE 54]
s0.0) [
00|
300
200/
100
430 2440, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site +03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Detector :Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D2-6 of 59
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2
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i i
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AV Detector : Peak Detector eak
9. wnwg wnwg o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Vertical
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) @Bovm) Date: 20191228 ) @Bovim) oate: 2019.12.28
wnd } wnd
1200 1200
PN ey I
1004 1004
o \\"u } oy
s L peA BE 74 b PEAK 74
700 : 700
60 . 60
M Ty
500 Wbt 500t b hoeamt st Al A
404 109
309 300
200 200
100 100
0 AT T BT = G0 . feo w0 o 20 B B0 270 0
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Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peak Detector : Peak
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AV Detector : Peak Detector eak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 2412MHz

1+2

Horizontal

Fundamental

+Partial RU26/0
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Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition + PEAK_74 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode + 11ax(HE20)_Tx_ChO1 Mode + 11ax(HE20)_Tx_ChO1
: Partial RU26/0 : Partial RU26/0
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Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition + AV6_54 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHz VBW:L000KHz SWT:Auto < RBW:1000.000KHz VBW:L000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g : Mode + 11ax(HE20)_Tx_Cho1 Mode + 1ax(HE20)_Tx_Cho1

+Partial RU26/0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 2412MHz

1+2

Vertical

Fundamental

) (@BuVim)

+Partial RU26/0
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site +03CHIS-HY site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode  Tax(HE20)_Tx_Cho1 Mode  Tax(HE20)_Tx_Cho1
+ Partial RU26/0  Partial RU26/0
A (@Buvim) Date: 2020.01.05 ) (6Buvim) Date: 2020.01.08
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Fraquency (MHz) Froquency (MHz)
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto W:1000.000KHz VBW:L000KHzZ SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + lax(HE20)_Tx_ChO1 Mode + Tax(HE20)_Tx_ChO1

+Partial RU26/0

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C
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site +03CHI5HY site +03CHI5HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode + 11ax(HE20)_Tx_Ch06 Mode + 11ax(HE20)_Tx_Ch06
+Partial RU26/4 + Partial RU26/4
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Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition V6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto W:1000.000KHz VBW:1000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + Tax(HE20)_Tx_Ch06 Mode + ax(HE20)_Tx_Ch6
 Partial RU26/4 +Partial RU26/4
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO06 2437MHz - R

1+2
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+Partial RU26/4

290, 250

Left blank
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+Partial RU26/4

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-12 of 59



SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO6 2437MHz - L

1+2

Vertical

Fundamental

+Partial RU26/4
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Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
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+Partial RU26/4  Partial RU26/4
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto W:1000.000KHz VBW:L000KHzZ SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + Tax(HE20)_Tx_Ch06 Mode + ax(HE20)_Tx_Ch6

+Partial RU26/4
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO06 2437MHz - R

1+2

Vertical
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+Partial RU26/4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

1+2

Horizontal

Fundamental
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)
Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector +Peak
Mode + 1lax(HE20)_Tx_Chll

+Partial RU26/8
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{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto {RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
P e a k Detector : Peak Detector : Peak
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Detector +Peak
Mode + 1ax(HE20)_Tx_Chl1

+Partial RU26/8

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

1+2

Vertical

Fundamental

+Partial RU26/8

) (@Buvim) Date: 2020.01.05 ) @Buvim) Date: 2020.01.08
wnd } wnd
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™) Frequency (HHz)
site +03CHIS-HY site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode  ax(HE20)_Tx_Ch1l Mode  Tax(HE20)_Tx_Ch1l
 Partial RU26/8  Partial RU26/8
) (@Buvim) Date: 2020.01.05 ) (6Buvim) Date: 2020.01.05
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto W:1000.000KHz VBW:L000KHzZ SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + Tax(HE20)_Tx_Chl1 Mode + ax(HE20)_Tx_Chl1

+Partial RU26/8

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

1+2

Horizontal

Fundamental
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Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition + PEAK_74 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode + 1ax(HE20)_Tx_Cho1 Mode + 1ax(HE20)_Tx_Cho1
: Partial RU52/37 : Partial RU52/37
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Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition + AV6_54 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHz VBW:3.000KHz SWT:Auto < RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g : Mode + 11ax(HE20)_Tx_Cho1 Mode + 1ax(HE20)_Tx_Cho1

+ Partial RU52/37

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-17 of 59



ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 52/37 CHO1 2412MHz

1+2 Vertical Fundamental

A @Buvim) Date: 2020.01.06 A @Buvim) Date: 2020.01.06
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Fraquency (MHz) Frequency (MHz)
site +03CHI5HY site +03CHI5HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto
P k Detector +Peak Detector +Peak
ea Mode + Lax(HE20)_Tx_Cho1 Mode + Lax(HE20)_Tx_ChO1
+ Partial RUS2/37 +Partial RUS2/37
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Fraquency (MHz) Frequency (MHz)
site +03CHI5HY site +03CHISHY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + lax(HE20)_Tx_ChO1 Mode + Tax(HE20)_Tx_ChO1
 Partial RUS2/37  Partial RUS2/37

TEL : 886-3-327-3456 Page Number : D2-18 of 59
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz
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™) Froquency (MHz)
site +03CHIS-HY site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode  Tax(HE20)_Tx_Ch1l Mode  ax(HE20)_Tx_Ch1l
+ Partial RUS2/40  Partial RU52/40
Setting Setting
) (@Buvim) Date: 2020.01.05 ) (6Buvim) Date: 2020.01.08
1300 1300
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1100 1100
i -
wd T, \
\
700| i 700|
600 v\\w AVG_BE 4] s00) A6 54
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100] 100]
1460 246324652467 2460 2471 7] 0 000 T 500700, 0. 2100 200 2600 2100, 3000
Ha) Froquency (MHz)
site +03CHIS-HY site +03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition V6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + Tax(HE20)_Tx_Chl1 Mode + ax(HE20)_Tx_Chl1
 Partial RUS2/40  Partial RU52/40
Setting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-19 of 59



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

1+2

Vertical
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™) Froquency (MHz)
site +03CHIS-HY site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode  Tax(HE20)_Tx_Ch1l Mode  Tax(HE20)_Tx_Ch1l
 Partial RU52/40  Partial RU52/40
Setting Setting
) (@Buvim) Date: 2020.01.05 ) (6Buvim) Date: 2020.01.05
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Ha) Froquency (MHz)
site +03CHIS-HY site +03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + Tax(HE20)_Tx_Chl1 Mode + ax(HE20)_Tx_Chl1
 Partial RU52/40  Partial RU52/40
Setting 175 Setting 175
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ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz

1+2 Horizontal Fundamental

el (GBuVim) Date: 202001.05 A (@Buvim) Date: 2020.01.08
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Frequency (WH:) Frequency (WHz)
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Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition + PEAK_74 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode + 11ax(HE20)_Tx_Cho1 Mode + 11ax(HE20)_Tx_Cho1
= Partial RU106/53 : Partial RU106/53
el 0Buvim) Date: 2020.01.05 ) 6Buvim) Date: 2020.01.0
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Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition + AV6_54 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHz VBW:3.000KHz SWT:Auto < RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g : Mode + 11ax(HE20)_Tx_Cho1 Mode + 1ax(HE20)_Tx_Chol
: Partial RU106/53 : Partial RU106/53
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) (@Buvim) Date: 2020.01.05 ) @Buvim) Date: 2020.01.08
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Fraquency (WHz) Froquency (MHz)
site +03CHIS-HY site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode  Tax(HE20)_Tx_Cho1 Mode  Tax(HE20)_Tx_Cho1
 Partial RU106/53  Partial RU106/53
A (@Buvim) Date: 2020.01.05 ) (6Buvim) Date: 2020.01.08
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + lax(HE20)_Tx_ChO1 Mode + Tax(HE20)_Tx_ChO1
 Partial RU106/53  Partial RU106/53
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

1+2

Horizontal

Fundamental
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™) Froquency (MHz)
site +03CHIS-HY site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
Mode  Tax(HE20)_Tx_Ch1l Mode  ax(HE20)_Tx_Ch1l
 Partial RU 106/54  Partial RU 106/54
Setting Setting
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Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition V6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Av Detector +Peak Detector +Peak
g " Mode + Tax(HE20)_Tx_Chl1 Mode + ax(HE20)_Tx_Chl1
 Partial RU 106/54  Partial RU 106/54
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-23 of 59



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

1+2

Vertical

Fundamental
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector +Peak
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+Partial RU 106/54  Partial RU 106/54
Sefting 1165 Setting 165
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz - L

1+2

Horizontal

Fundamental

Peak
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TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz - R

1+2

Horizontal

Fundamental

Peak

A a8y
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Left Blank
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Condition AV6_BE_54 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Detector Peak

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz - L

1+2

Vertical

Fundamental

A a8y

Date: 20181229
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Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition 54 3m 9120D_15_1620 VERTICAL
RBWHLO00000KE 2 VBV 300KHz SWT-Auto RBWHIO00.000K+ 2 VB0 00Kz SWTAuto
Detector Peak Detector Peak
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Page Number

1 D2-27 of 59



ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz - R

1+2 Vertical Fundamental

A a8y Date: 20181229
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Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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) @BV Date: 20191229
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Detector Peak

Avg. Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz - L

1+2 Horizontal Fundamental

-
" - i
0 gl dinetyctinciege A N R PO RN WD P it ot st S
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e LN s oA
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Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D2-30 of 59
FAX : 886-3-328-4978



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

A a8y
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Avg.

1300 1300
1200 1200
1) 1)
1004 bl 1004
504 a0l
s0d it w00 -
704 704 |
60.0] 1 M | 500 |
MWWWWWM e oraniita Mt
50| [ e O S A
104 104
304 304
200 200
100 100
= T me B w0 2 7w a7 G0 . e 16 e 20 700 200 7700 )
Freauency (i) Freasency (W)
Site. 03CHI5-HY Site 2 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition 54 3m 9120D_15_1620 VERTICAL
RBW:1000000KHz VBW:0.300KHz SWT:Auto  RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector Peak Detector Peak
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ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental

A a8y Date: 20181229
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Peak Left blank

) @BV Date: 20191229

o T
CiEEmi =

100]

G BE 54
1

M0 2420 2430 2440 2450 2460, 2470 2480 2490 2500
Frequency (MHz)
Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Avg. Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz - L

1+2 Horizontal Fundamental
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0 0
100 100

=0 NS, S ST ) G T30 T 300

recuency i eauency
Site £ 03CHI5-HY Site £ 03CHI5HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition 54 3m 9120D_15_1620 HORIZONTAL
REW000.000KHz VBW:0.300KHz SWT-Auto  REWFL000.000KHz VBW:0.300KHz SWTAuto

Detector Peak Detector Peak

Avg.

TEL : 886-3-327-3456 Page Number : D2-33 of 59
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz - R

1+2

Horizontal

Fundamental

Peak

A a8y

Date: 20181229

100]

PEAK_BE 74|

w0 2420 2450,

Site 03CHI5HY

a0 250 2460, 2470,
Frequency (MHz)

Condition PEAK_BE_74 3m 9120_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Netortar Ponk

2480,

280, 2500

Left blank

Avg.

) @BV

Date: 20191229

:::: j \
700) \
s00f - \

G BE 54
500 — =
400
300]

200)

100]

M0 2420 2430 2440 2450 2460 2470 2480 2490 2500
Frequency (MHz)
Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Detector Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz - L

1+2

Vertical

Fundamental

A a8y

Date: 20181229

ok

i
E———
b,

A aBu

Date: 2019-12:20

J‘ I PERK 74|

Avg.

g !
RO DV A % o
s00 D
400 400
204 204
204 204
100 100
510 E R . NS T o won o6 176 0o, 3in  Bon 300370 000
Frequency ik Freauency (it
Site 03CHI5HY Site £ 03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000,000KHz VBW-3000.000KHz SWT:Auto  RBW1000.000KHz VBW:3000000KHz SWT:Auto
Peak Detector Peak Detector Peak
- oate: 20191220 J aBvm) Date 20101220
1204 1204
1200 1200
100 100
1004 100
s0d s0d
s0d w00
704 700
s0d N s0q) .
soaf s0d =
40.0f 0.0
204 204
204 204
10 100
= E R . N ST T o hon 0N w6 oo 36 Bon 00270 00
roauency () reauency (W)
Site. : 03CHI5-HY Site 2 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition 54 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:0300KHz SWT:Auto  RBWF1000.000KHz VBW-0.300KHz SWT:Auto
Detector Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-35 of 59



ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz - R

1+2

Vertical

Fundamental

Peak

A a8y

Date: 20181229

100]

SEen
:

1
swwwmw“ !

0 2420

Site
Condition

Detector

200 240, 2450 2460 2470, 2480 2490, 2500

Frequency (MHz)
03CHI5HY

PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

Left blank

Avg.

) @BV

Date: 20191229

s04| \
|
s00) S

— ]
400
300]
200)
100]
M0 2420 2430 2440 2450 2460, 2470 2480 2490 2500
Frequency (MHz)
Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-36 of 59



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

1+2

Horizontal

Fundamental

el (0B Date: 2020.01.06 el (@Buvim) Date: 2020.01.0
1300 1300
1200 1200
1100 1100
pond
1004 1004
50| 50|
704 . 704 1
600 60|
A MW
504 500 st b Ao s U
400 400
300 300|
200 20|
100 100
0 20, 7540, 2360, 0. Za00. s 00 o0 S0 4706 1900 Zion 200 2600 Z7o. 000
Froquency (W) Frequency (MHa)
Site. 03CHI5-HY Site 03CHI5-HY
Condition PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector Peak Detector :Peak
Mode 11ax(HE40)_Tx_Ch03 Mode + 11ax(HE40)_Tx_Ch03
Partial RU242/61 Partial RU242/61
Setting 14 Setting 114
o1 080 Date: 2020.01.06 el (@Buvim) Date: 2020.01.06
1300) 1300
1200 1200
1100 1100 ;
1004 = 1000
s0q) f s0q) ]
500 500
600 1
T ]
s0d Ll ,J/ e
400 -
300
204 20|
100 100]
0 20, 7540 7360, 0. za00. s 00 Too S0 00 100 Zion 200 2600 Z7o0. 000
Frequency (W) Frequency (MHa)
site 03CHIB-HY site 03CHIB-HY
Condition AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Av Detector Peak Detector +Peak
g " Mode 11ax(HE40)_Tx_Ch03 Mode + Tlax(HE40)_Tx_Ch03
Partial RU242/61 Partial RU242/61
Setting Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

1+2

Horizontal

Fundamental

A a8y Date: 2020-01.06

wd x\

oeniCoE 78
MﬂMMWWM

10d
T o T N
oyt
Site. 03CH15-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak e Left blank
Mode 11ax(HE40)_Tx_Ch03
Partial RU242/61
Setting
s [
w0
g
g
w0
-
sodf=\
/R
80.0| t
\
700) e
S0y \\ AVG_BE_54|
50,0 \’I\\/"’\WWM\‘,. SV ——
o T
200
209
10d
T N 3
o i
Site. 03CH15-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Av oo Left blank
g " Mode 11ax(HE40)_Tx_Cho3
Partial RU242/61
Serting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

1+2

Vertical

Fundamental

2 a8y Date: 202001.05 A (dBuvim) Date: 2020.01-06
1300] 1300]
1200) 1200
10, 110
1000] 1000]
900 909
800 809 ]
00| 700| ‘
60 s00]
s | e e
500 500 s pAmes
400) 400]
300 309
200 200
100 100
310 2320, a0, 7360 7380 2200 s 1000 300, 1500 1700, 1900 2100 2300 2600, 2700, 3000
Freauency (MHz) Freauency (MHz)
Site 03CHI5-HY Site $03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak Detector Peak Detector Peak
Mode I1ax(HE40)_Tx_Cho3 Mode I1ax(HE40)_Tx_Cho3
Partial RU242/61 +Partial RU242/61
Setting Setting
ovel 4BV Date: 2020.01.06 A @Buvim) Date: 2020.01.06
1300] 1300]
1200) 1200]
o 10
1000] 1000|
900 =) 909
809 s00)
700 700
60 s00] il ]
504 L,w/ 500 e S |
U DRSS I
400) Y e R
300 309
209 209
100 100
310 2920, 540, 260, 7580, 2200 s 000 00, f500. 1700, 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
Site $03CHI5-HY Site $03CHI5-HY
Condition AV6_BE_54 3m 91200_15_1620 VERTICAL Condition 54 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Av Detector Peak Detector Peak
g : Mode 11ax(HE40)_Tx_Cho3 Mode I1ax(HE40)_Tx_Cho3
Partial RU242/61 +Partial RU242/61
Setting 14 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No

.+ FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

1+2 Vertical Fundamental

A a8y Date: 2020-01.06

1300
1200
o
1000

m/\/\

809 A PEAK BE 74
700] \\

wd

A T e e i

S0
400
304
200

100]
430 2440. 2450, 2450, 270, 280, 290, 250
Frequency (MHz)
Site 03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak
Peak e e o0 Left blank
Partial RU242/61
Setting

) @BV Date: 2020-01.06

609) VG _BE_54]
500) =

450 240, 2450, 2450, 2470, 2a80. 290, 250
Froquency (MHz)

Site 03CHI5-HY

Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL

RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. berector  -pack Left blank

Mode 11ax(HE40)_Tx_Cho3
Partial RU242/61
Setting 14

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR9D1825-01C

- e 20200108 — oat: 20200108
1300 1300
1200 1200
o) o)
1000 1000
=
wd A wd
w09 w09 il veak 7
700 700 !
o0 N o ik
TR I RN RO
500 500t
ad ad
300 300
209 209
100 100
omm = 7 750 N L T N (TS S T Y
Frequency () Heauency (whe)
site 03CHI5-HY Site +03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
REW-1000.000KHz VBW:3000.000KHz SWT:Ato . RBW:1000.000KHz VBW3000.000KHz SWT:Auto
Peak Detector Peak Detector Peak
Mode 11ax(HE40)_Tx_Ch09 Mode 11ax(HE40)_Tx_Ch09
Partial RU242/62 : Partial RU242/62
Setting Setting
et vt 20200108 J aBuvim) oat: 20200106
1300 1300
1200 1200
o) o)
1000 1000
90.0f ”'\ 90.0|
\
Al
700 700 |
» w i o
509 —— s 500 T ———
e et el
ad and
309 300
200 200
100 100
T T e T T TN T L NN (TS TR Y
Freauencs ) Heaiency e}
Site. :03CHI5-HY Site :03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition 54 3m 9120D_15_1620 HORIZONTAL
REWA1000.000KHz VBW:I0000KHz SWT:Auto  RBWF1000.000KHz VBWAI0.000KHz SWT:Auto
AV Detector Peak Detector Peak
g " Mode 11ax(HE40)_Tx_Ch09 Mode 11ax(HE40)_Tx_Ch09
Partial RU242/62 : Partial RU242/62
Setting 15 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - R

1+2

Horizontal

Fundamental

A a8y

Date: 2020-01.06

1300
1200
o)
1000

904

1

w0
704
60
S0
400
304
200
100

wm«-lwmwm\

450 2463.2465.2467.2469.2471.2473.2475.2477.2470.2481.2483.2485.2487.2489. 2401 2493 2495.2497. 2500

Frequency (MHz)

Avg.

00|

s00)

1nn,o_..~.k..,_—\
900

700 M=
00 \‘"\\W AVG_BE ba|
500 ST R E oo i et
400)
300
209
100
450 245 ATT2479.2491 245 01 50
Freauency (MHz)
Site 03CHI5-HY
Condition AV6_BE_54 3m 91200_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector Peak
Mode 11ax(HE40)_Tx_Cho9
Partial RU242/62
Setting 125

Site 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
Mode 11ax(HE40)_Tx_Ch09
Partial RU242/62
Setting

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR9D1825-01C

1 0B Date: 2020.01.06 A 9Buvim) Date: 2020.01.06
1300 1300
1200 1200
o o
1000 1000
A
w0 a0 PRl
704 704 f
60 609
g WW,,M\( LMW.W«M
509 50,0} bt A
400 40
304 304
200 200
100 100
07520 7540 7360, 7380, 7400, . 2440, 28 000 00 4500 700 1900 Zo0 7300, 2500 270 000
Freauency (MHz) Freauency (MHz)
site 03CHIS-HY site +03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector Peak Detector Peak
Mode 11ax(HE40)_Tx_Cho9 Mode I1ax(HE40)_Tx_Cho9
Partial RU242/62 +Partial RU242/62
Setting Setting
evel (4uv: Date: 2020.01.06 A @Buvim) Date: 2020.01.06
1300 1300
1200 1200
o o
1000 1000
904 A S04
/\/\ F
w0 509
704 700
L - Il L
5. AT S0 AR ]
it
40 Ap g
304 304
200 200
100 100
02320, 7540 7360, 7380, 200, B0 2440, 28 000 00 4500 700 900 700 7300 2500 270 000
Frequency (HD) Frequency (HHa)
Site +03CHI5-HY site +03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition 54 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto + RBW/1000.000KHz VBW:10.000KHz SWT:Auto
Av Detector Peak Detector Peak
g : Mode Tiax(HE40)_Tx_Cho9 Mode Tiax(HE40)_Tx_ChO9
Partial RU242/62 +Partial RU242/62
Setting 125 Setting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR9D1825-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/62 CH09 2452MHz - R

1+2 Vertical Fundamental

1 080 Date: 2020.01.06
1300
1200
o
100t
904
s i PEAR BE 74
704
500 st bttt st b
400
304
200
100
450 2463 24552467 2450.2471.2475 2475 2477 2470, 2491 2483, 2485.2487.2430 2491 2493 24952497, 2500

Site 03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak
Peak e e oo Left blank
Partial RU242/62
Setting

evel (@BuVI Date: 202001.06

1304)
1200
1100
1004
sog

804 \
70| \C
o) e~ VG BE 4]
500 e o]

400

300]
200)
100]

460 245 AT32AT5.2ATT 24702481 248 7 250
Froquency (MHz)

Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. berector  -pack Left blank

Mode Tiax(HE40)_Tx_Cho9
Partial RU242/62
Setting 125

TEL : 886-3-327-3456 Page Number : D2-44 of 59
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim) Date: 2020.01.02

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

VG 54

504
400
304
200
100

000

Site
Condition
Detector

4000, 6000, 9000, 10000, 12000, 14000 16000. 16000. 20000. 22000. 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 HORIZONTAL
Peak

el (dBuvim) Date: 202001.02

1300
1200
o)
1000
S04
&0 PEAK 74
700

600] W

504
400 v
300
200
100

000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000 22000. 25000
Frequency ( )

Site 03CHI5-HY

Condition +PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A a8y

Date: 202001.02

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400 '
304
200
100

Site 03CHI5-HY

000 4000 G000, 8000, 10000, 12000. 14000. 16000 18000 20000 22000. 25000

Frequency (MHz)

Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

Defector

) (@Buvim)

Date: 2020.01-02

1300
1200
o
1000
904
a0

PERK 74|

700]
600l

AVG 54

504
40
304
200
100

T
[
|
|

000

Site
Condition
Detector

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.
Frequency (MHz)
£ 03CHI5HY
PEAK_74 3m 9120D_15_1620 VERTICAL
k

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A a8y

Date: 202001.02

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

000

Site
Condition
Defector

7000, 6000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

) (@Buvim)

Date: 2020.01-02

1300
1200
o
1000
904
a0

PERK 74|

700]
600l

AVG 54

504
40
304
200
100

000

Site
Condition
Detector

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.

£ 03CHI5HY

Frequency (MHz)

PEAK_74 3m 9120D_15_1620 VERTICAL
k

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim)

Date: 2020-01.07

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

VG 54

504
400
304
200
100

000 4000, 6000, 8000, 10000, 12000. 14000. 16000 13000 20000. 22000. 25000

Frequency (MHz)

Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector Peak

el (dBuvim)

Date: 2020-01.07

1300
1200
o)
1000
S04
a0

PERK 74

700]
600]

AVG 54

504
400
300
200
100

000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000 22000. 25000
Freq h

Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak

uuuuuuuu

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO06 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 202001.07

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

Site

Condition
Defector

7000, 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000, 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

1300
1200
o
1000
904
a0

700]
600l

504
40
304
200
100

7
[
|
|

Site

Condition
Detector

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.

Frequency (MHz)

HY
PEAK_74 3m 9120D_15_1620 VERTICAL
k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A a8y

Date: 202001.07

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

000

Site
Condition

7000, 6000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

) (@Buvim)

Date: 2020.01-07

1300
1200
o
1000
904
a0

PERK 74|

700]
600l

AVG 54

504
40 .
304
200
100

000 4000, 6000, 8000. 10000. 12000 14000 16000. 18000. 20000. 22000 25000

Frequency (MHz)

Site £ 03CHI5HY

Condition PEAK 74
Detector

3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-50 of 59



ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim)

Date: 2020-01.07

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

VG 54

504
400 T
304
200
100

000 4000, 6000, 8000, 10000, 12000. 14000. 16000 13000 20000. 22000. 25000

Frequency (MHz)

Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector Peak

el (dBuvim)

Date: 2020-01.07

1300
1200
o)
1000
S04
a0

PERK 74

700]
600]

AVG 54

504
400
300
200
100

000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000 22000. 25000
Freq h

Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak

uuuuuuuu

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-51 of 59



FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 202001.07

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

T

Site

Condition
Defector

7000, 6000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

) (@Buvim)

1300
1200
o
1000
904
a0

700]
600l

504
40
304
200
100

000

Site
Condition
Detector

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.

Frequency (MHz)

: HY
PEAK_74 3m 9120D_15_1620 VERTICAL
k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim)

Date: 2020-01.07

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

VG 54

504
400
304
200
100

000 4000, 6000, 8000, 10000, 12000. 14000. 16000 13000 20000. 22000. 25000

Frequency (MHz)

Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector Peak

el (dBuvim)

Date: 2020-01.07

1300
1200
o)
1000
S04
a0

PERK 74

700]
600]

AVG 54

504
400
300
200
100

Site

Condition

000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000 22000. 25000
Freq h

03CHI5-+

Detector Peak

HY
+PEAK_74 3m 9120D_15_1620 VERTICAL

uuuuuuuu

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-53 of 59



FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 202001.06

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

Site

Condition
Defector

7000, 6000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 25000

Frequency (MHz)

PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

) (@Buvim)

1300
1200
o
1000
904
a0

700]
600l

504
40
304
200
100

000

Site
Condition
Detector

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.

Frequency (MHz)

: HY
PEAK_74 3m 9120D_15_1620 VERTICAL
k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim)

Date: 2020-01.02

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

VG 54

504
400 1
304
200
100

000 4000. 6000, 8000, 10000, 12000. 14000. 16000 13000 20000. 22000. 25000

Frequency (MHz)

Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector Peak

el (dBuvim)

Date: 2020-01.02

1300
1200
o)
1000
S04
a0

PERK 74

700]
600]

AVG 54

504
400 T
300
200
100

000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000 22000. 25000
Freq h

Site 03CHI5-+

uuuuuuuu

HY
Condition +PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-55 of 59



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A a8y

Date: 202001.02

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

000

Site
Condition
Defector

7000, 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000, 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

) (@Buvim)

Date: 2020.01-02

1300
1200
o
1000
904
a0

PERK 74|

700]
600l

AVG 54

504
40
304
200
100

7
[
|
|

000

Site
Condition
Detector

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.
Frequency (MHz)
£ 03CHI5HY
PEAK_74 3m 9120D_15_1620 VERTICAL
k

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-56 of 59



ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

1+2

Horizontal

Vertical

Peak

Avg.

A a8y

Date: 202001.02

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

000

Site
Condition
Defector

7000, 6000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

) (@Buvim)

Date: 2020.01-02

1300
1200
o
1000
904
a0

PERK 74|

700]
600l

AVG 54

504
40
304
200
100

000

Site
Condition
Detector

7000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000. 22000 25000

£ 03CHI5HY

Frequency (MHz)

PEAK_74 3m 9120D_15_1620 VERTICAL
k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-57 of 59



ssamonias. FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 2422MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020-01.06

1300
1200
o)
1000
904
a0

700]
s00]

VG 54

504
400
304
200

100]

000

Site
Condition
Detector

4000, 6000, 5000, 10000, 12000, 14000 16000. 16000. 20000. 22000. 25000
i

03CHI5-+

Frequency (MHz)

HY
PEAK_74 3m 9120D_15_1620 HORIZONTAL

Peak

Date: 2020-01.06

1300
1200
o)
1000
S04
a0

700]
600]

AVG 54

504
400
300
200

100]

000

Site
Condition
Detector

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000. 22000 25000
Freq h

uuuuuuuu

03CHI5-HY
+PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-58 of 59



FCC RADIO TEST REPORT

Report No. : FR9D1825-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 202001.06

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

Site

Condition
Defector

7000, 6000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 25000

Frequency (MHz)

PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

1300
1200
o
1000
904
a0

700]
600l

504
40
304
200
100

Site

Condition
Detector

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.

Frequency (MHz)

: HY
PEAK_74 3m 9120D_15_1620 VERTICAL
k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:lljz%) T(us) [1/T(kHz) S\élt?jt?,r\l,g Fac?cl;:{ dB)
1+2 802.11b for Ant 1 85.10 664 1.51 3kHz 0.70
1+2 802.11b for Ant 2 85.30 664 1.51 3kHz 0.69
1+2 802.11g for Ant 1 96.80 1001 1.00 1kHz 0.14
1+2 802.11g for Ant 2 96.80 999 1.00 3kHz 0.14
1+2 2.4GHz 802.11n HT20 for Ant 1 96.20 5420 0.18 300Hz 0.17
1+2 2.4GHz 802.11n HT20 for Ant 2 96.10 5410 0.18 300Hz 0.17
1+2 2.4GHz 802.11n HT40 for Ant 1 95.80 5400 0.19 300Hz 0.19
142 2.4GHz 802.11n HT40 for Ant 2 95.90 5415 0.18 300Hz 0.18
142 2.4GHz 802.11ax HE20_Full RU forAnt 1| 97.90 5450 0.18 300Hz 0.09
1+2 2.4GHz 802.11ax HE20_Full RU for Ant 2| 97.80 5415 0.18 300Hz 0.10
1+2 2.4GHz 802.11ax HE20_26RU for Ant 1 94.20 1780 0.56 1kHz 0.26
1+2 2.4GHz 802.11ax HE20_26RU for Ant 2 94.30 1790 0.56 1kHz 0.25
1+2 2.4GHz 802.11ax HE20_52RU for Ant 1 84.00 900 1.11 3kHz 0.76
1+2 2.4GHz 802.11ax HE20_52RU for Ant 2 84.10 910 1.10 3kHz 0.75
1+2 2.4GHz 802.11ax HE20_106RU for Ant 1 | 44.10 475 211 3kHz 3.56
1+2 2.4GHz 802.11ax HE20_106RU for Ant 2 | 44.00 480 2.08 3kHz 3.57
1+2 2.4GHz 802.11ax HE40_Full RU forAnt 1| 97.70 5425 0.18 300Hz 0.10
1+2 2.4GHz 802.11ax HE40_Full RU for Ant 2 97.70 5435 0.18 300Hz 0.10
1+2 2.4GHz 802.11ax HE40_242RU for Ant 1 | 21.00 215 4.65 10kHz 6.78
1+2 2.4GHz 802.11ax HE40_242RU for Ant 2 | 21.00 250 4.00 10kHz 6.78
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